
MINISTRY OF FINANCE 
MINISTRY OF LOCAL GOVERNMENT, RURAL DEVELOPMENT AND 
CO-OPERATIVES 
CHITTAGONG WATER SUPPLY AND SEWERAGE AUTHORITY (CWASA) 
THE PEOPLE’S REPUBLIC OF BANGLADESH  

 
PREPARATORY SURVEY 

ON 
CHITTAGONG WATER SUPPLY 

IMPROVEMENT PROJECT 
IN 

THE PEOPLE ’S REPUBLIC OF 
BANGLADESH 

 
FINAL REPORT 

 
VOLUME I 

 
MAIN REPORT 

 

 

 

MARCH 2013 
 
 
 
 

JAPAN INTERNATIONAL COOPERATION AGENCY 

NJS CONSULTANTS CO., LTD. 
 GE 

JR(先) 
13-035 



 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

The cost estimate is based on the price level and exchange rate of December 2012. 

The exchange rate is: Bangladesh Taka 1.00 = Japanese Yen 0.966 

 
 
 
 



 
[...]
(PVC)).  The network directly serves about 45,000 households out of an estimated number of house-
holds of more than 600,000 in the CCC area and hydrants (689 units).  The overall service area is 
managed in two Maintenance and Operation Divisions (MOD), namely MOD-I and MOD-II, which are 
each further divided into two sub-areas.  Figure 3.1.1 shows the existing water supply system and 
served area. 



Preparatory Survey on Chittagong Water Supply Improvement Project 
Final Report Vol. I Main Report 

 

3-2 

 

Figure 3.1.1 Existing Water Supply System and Served Area 

3.1.2  Outline of Existing Water Supply Systems in Chittagong City 

(1) Kalurghat Water Supply System 

The Kalurghat System was constructed in 1977 under the International Development Association (IDA) 
financed First Chittagong Water Supply and Sanitation Project and subsequently added to in the Second 
Chittagong Water Supply Project.  It was planned to cover the central area of the city by direct pump-
ing from the Kalurghat Iron Removal Plant (IRP) with the provision of Booster Pump Stations (BPSs) 
and a balancing tank, i.e. old Battali Hill Reservoir.  However, water has never been supplied to Battali 
Hill Reservoir because the reservoir is not watertight, due to structural failure.  Therefore, water is di-
rectly supplied from the BPSs by pumps. 



Preparatory Survey on Chittagong Water Supply Improvement Project 
Final Report Vol. I Main Report 

 

3-3 

(2) Mohara Water Supply System   

In 1988, the Second Chittagong Water Supply Project was completed with financing by the IDA.  In 
the project, Mohara WTP, ADC Hill Reservoir, Patenga BPS, and Dhaka Trunk Road BPS were con-
structed, and pipelines connecting those facilities and old Battali Hill Reservoir1 were also installed.  
Mohara WTP was constructed to supplement the water from the Kalurghat Water Supply System.  In 
the original plan, the transmission line from Mohara WTP was designed to transmit water to two reser-
voirs, i.e., old Battali Hill Reservoir and ADC Hill Reservoir, and two booster pump stations, i.e., Dhaka 
Trunk Road BPS and Patenga BPS.  However, water has not been supplied to either reservoir from this 
source and at present ADC Hill Reservoir is supplied from nearby tube wells.  There are two branch 
pipelines in the Mohara system extending to the Nashirabad Industrial Area, and one pipeline is used as 
an interconnection pipe with the Kalurghat system. 

(3) Operation of the Existing Water Supply System 

Four interconnection pipes are installed between the Kalurghat and Mohara system.  The valves in-
stalled between the two systems are usually open partially in order to relieve water shortages in the 
Kalurghat system.  Consequently, Kalurghat IRP and Mohara WTP jointly serve an integrated water 
service area.  However, the service area has suffered from chronic water supply interruptions due to a 
shortage of water production capacity. 

The interconnections between the two systems force pump operation at lower pressure and larger supply 
amount from Mohara WTP.  At Mohara WTP, two distribution pumps are operated in the daytime, 
while three pumps are operated during the night-time to supply water to higher elevation and distant 
areas.  However the expected improvement in water supply interruptions has not occurred as of today. 

Water pressure is still insufficient to reach both Battali Hill and ADC Hill Reservoirs.  As these reser-
voirs are not used effectively, the whole system cannot cope with the peak water demand in the existing 
service area.  During peak demand hours, water pressure is low in most of the service area and the area 
where there is disruption to the water supply service increases. 

3.1.3  Major Water Supply Facilities in Existing Water Supply System 

3.1.3.1 Mohara Water Treatment Plant  

(1) Treatment Facilities 

The existing Mohara WTP (production capacity of 91,000 m3/d) treats surface water from the Halda 
River and is the first phase out of a planned two phases in the master plan.  The High Rate Clarifier – 
Rapid Sand Filter treatment method is adopted in treatment process.  A schematic diagram of the 
treatment process is shown in Figure 3.1.2. 

                                                      
1 The pipeline connecting the transmission line with Battali Hill reservoir was also arranged for use as a “floating 
type reservoir”. 



Preparatory Survey on Chittagong Water Supply Improvement Project 
Final Report Vol. I Main Report 

 

3-4 

Figure 3.1.2  Treatment Process of Mohara WTP 



Preparatory Survey on Chittagong Water Supply Improvement Project 
Final Report Vol. I Main Report 

 

3-5 

Replacement of some mechanical and electrical equipment at the plant, provision of a standby 
generator and other works including installation of valves to facilitate operation and mainte-
nance, has recently been completed, with financing by Japanese Government (Mohara and 
Kalurghat Water Treatment Plants Rehabilitation Project).   

The plant consists of intake pumps (raw water pumps), desilting basins, flash mixers, clarifiers, filters, 
clear water reservoirs, transmission pumps (high-lift Pumps), a wastewater drainage facility, an admini-
stration building and a chemical storage building.  The design raw water turbidity is 350 NTU.  Two 
desilting basins are installed in order to reduce the load to the clarifiers and filters.  All mechanical 
equipment including intake pumps, flash mixers, transmission pumps and drainage pumps is operated 
manually. 

Land for expansion of the treatment facilities is available within the site area, although the area avail-
able is limited.  The outline of the facilities is summarized in Table 3.1.1 

Table 3.1.1  Outline of Facilities at Mohara WTP 

Facilities Dimension Capacity/Notes 
Intake Pump 47 m3/min x 14 m x 160kW x 3 units 

40m3/min x 12.7m x 132kW x 2 units 
new pumps recently installed
old pumps; planned to be 
replaced in the future 

Desilting Basin 25.29 m x 134.11 m x 1.98 m x 2 units 90,900 m3/d 
Rapid Mixing Chamber 2.29 m x 2.28 m x 1.45 m x 1 unit for Lime 
 2.29 m x 2.28 m x 1.00 m x 1 unit for Alum 
Clarifier 7.62 m x 7.62 m x 24 units 90,900 m3/d 
Filter (2.44 m x 9.14 m x 2) x 8 units 90,900 m3/d 
Clear Water Reservoir 30.28 m x 39.27 m x Effective Depth 2.88m Total Depth 4.57m 
Transmission Pump 16 m3/min x 83 m x 350 kW x 5 units 16m3/min x 81 m (Punp re-

cently replaced) 

(2) Treatment Efficiency 

The result of water quality analysis in 2010 is summarized in Table 3.1.2.  During this year the turbid-
ity of the raw water ranged from 20 NTU to 500 NTU, with the maximum turbidity being lower than the 
maximum of 830 NTU referred to in the SAPROF report.  In the period from May to September tur-
bidity ranged from 80 NTU to 500 NTU, with the maximum turbidity in the months of January, Febru-
ary and December being 70 NTU. 

Turbidity of the treated water ranged from 0.5 NTU to 1.20 NTU, meeting the Bangladesh Drinking 
Water Standard (BDWS: 10 NTU) and WHO guideline (5 NTU).  The maximum concentration of 
manganese in the treated water was 0.12 mg/l. which are slightly higher than the BDWS and WHO 
guideline of 0.1 mg/l.  However, the concentration of the manganese ranged from 0.05 mg/l to 0.12 
mg/l, showing an improvement compared to the period between February and August 2000, when it 
ranged from 0.10 mg/l to 0.16 mg/l. 

In 2010 all other parameters complied with the BDWS, with the exception of copper in one month (1.08 
mg/l compared to 1.00 mg/l in the BWDS). 

 



Preparatory Survey on Chittagong Water Supply Improvement Project 
Final Report Vol. I Main Report 

 

3-6 

Table 3.1.2  Results of Water Quality Analysis at Mohara WTP 

No. Parameter Unit 

Mohara WTP 

BDWS WHO  
DWG 

Dry Season Rainy Season 
Raw 

Water*
Treated 
Water*

Raw 
Water**

Treated 
Water**

1 Water Temp. 0C 28°C 25°C 29°C 28°C -  
2 Conductivity µS/cm 246 215.60 219 220.30 - - 
3 pH - 7.01 7.12 7.23 7.18 6.5 ~8.5 6.5 ~8.5
4 Turbidity NTU 70 0.96 500 0.90 10 5 
5 T-Alkalinity mg/litre 67 67 63 63 -  
6 Ca Hardness mg/litre       
7 T-Hardness mg/litre 55 50 130 130 500 250~500
8 NH3-N(NH3) mg/litre 0.20 0.19 0.28 0.18 0.50 0.5 
9 NO3-N(NO3) mg/litre 3.0 3.2 2.0 1.8 44 10 
10 PO4 mg/litre 0.32 0.58 0.32 - 6 6 
11 SO4 mg/litre 20 20 17 18 - 400 
12 Chloride mg/litre 26 26 28 15 600 600 
13 Resi. Chlorine mg/litre -  - - 0.2  
14 T-Fe mg/litre 0.28 0.32 0.60 0.55 1 0.1~1.0
15 Mn mg/litre  0.07  0.10 0.1 0.5 
16 SS mg/litre     10  
17 TDS mg/litre 124 108 210 95 1,000 1,000 
18 DO mg/litre 9.5  7.1  6  
19 BOD mg/litre 1.3  1.4  0.2  
20 COD mg/litre 23  20  4  
21 Fecal Bacteria       0 
22 As mg/litre  0.003  0.004 0.05 0.01 
23 Cd mg/litre  0.002  0.003 0.005 0.005 
24 Cr mg/litre  0.003  0.002 0.05 0.05 
25 Cu mg/litre  0.08  1.08 1 1 
26 Pb mg/litre  ND  ND 0.05 0.05 
27 Hg mg/litre     0.001 0.001 
28 Zn mg/litre  0.15  0.15 5 5 
29 Cn mg/litre     0.1 0.07 
30 F mg/litre  0.40  0.53 1 1.5 

Sampling Date:  * January, 2010 & ** June, 2010 
BWDS: Bangladesh Drinking Water Standard (July 1991),  ND: not detectable 
WHO DWG: Guidelines for Drinking Water Quality (WHO, 2003) 

(3) Detail of the Existing Facilities 

1) Intake Facility 

The intake facility consists of an intake mouth and intake pumps, with the intake mouth constructed 
at the riverbank and pumps installed in the pump house.  River water is pumped after screening to 
the desilting basins, which are located 300 m from the pump house.  During three months of the 
year from January to March, when turbidity of the raw water is low, water is directly pumped to the 
rapid mixing chamber to carry out cleaning of the desilting basins  

2) Desilting Basin 

The two desilting basins are used in order to reduce the load to the clarifiers and filters.  



Preparatory Survey on Chittagong Water Supply Improvement Project 
Final Report Vol. I Main Report 

 

3-7 

Pre-coagulation by alum is carried out at the inlet to the basins when turbidity exceeds 300 NTU for 
a period of 3 to 4 months in a year.  During operation, sediment is removed every day by opening 
valves installed on four discharge pipes from the bottom of each basin.  During the period from 
January to March when raw water is directly sent to the rapid mixing chamber settled silt in the ba-
sins is dried and removed manually.   

3) Rapid Mixing Chamber 

The rapid mixing chamber comprises two units of flash mixers installed in series, with lime and 
alum dosed upstream of each mixer, separately.  When raw water is pumped directly to the rapid 
mixing basins, the water level rises above the designed water level (which is 0.55m below the top of 
the chamber). 

4) Clarifier 

Twenty four units of pyramid-type high rate sludge blanket type clarifiers are provided.  The inlet 
pipe to each clarifier is 300 mm diameter at the centre of the clarifier.  To retain the slurry interface 
at a stable level, there is a sludge pocket inside each clarifier and slurry is drained by manually op-
erating a valve.  Excess sludge is also drained by manual operation of valves installed on sludge 
drain pipes.  The nature of the floc is basically good and sedimentation occurs even in inlet chan-
nel of clarifiers. 

5) Filter 

There are eight self-backwashing type filters with surface washing equipment.  The continuous fil-
tration time ranges from 30 to 40 hours and backwashing is conducted when the filter water depth 
reaches the critical design depth, 3.66 m at maximum.  Currently the backwashing period is eight 
minutes, with five minutes of surface-washing commencing three minutes after the start of back-
washing.  Backwashing is carried out manually by judgment of the operators.   

6) Clearwater Reservoir 

A chlorination channel is installed at the beginning of the clear water reservoir.  The reservoir is 
divided into two tanks, each with a capacity of 3,360 m3, with a total retention time of 1.8 hours.  
Although the nominal retention time is 3 hours, which would require a capacity of 11,280 m3, the 
actual retention time is considered to be practicable taking into account of the centre level of the 
suction pipes of the transmission pumps. 

7) Wastewater Discharge Facilities 

Wastewater generated at the treatment plant is discharged to the Halda River via a wastewater drain 
basin.  When the water level in the river is low, wastewater can be directly discharged to the river 
by gravity.  If the water level in the river is high, a flap gate which is installed on the effluent pipe 
is closed and wastewater flows into a wastewater drain basin.  Wastewater stored in the basin is 
drained and discharged to the river by a slurry pump automatically operated by water level switch. 

The basin receives wastewater generated in the plant from the following: 

 Sludge which is drained from the bottom of the desilting basins 
 Slurry which is drained from the slurry blanket and sludge which is drained from the bottom 

of the clarifiers 
 Backwashing wastewater from the filters 



Preparatory Survey on Chittagong Water Supply Improvement Project 
Final Report Vol. I Main Report 

 

3-8 

8) Chemical Dosage Facilities 

Alum as coagulant and lime as pH adjustment agent are dosed to the raw water.  The dosing rates 
are determined based on turbidity, pH and the results of jar tests.  Chemical dosing facilities for 
alum and lime are provided.  The design turbidity is 350 NTU. 

Post-chlorination is conducted for disinfection and pre-chlorination is also carried out from time to 
time to remove algae and/or insects.   

9) Transmission Pump (High-Lift Pumps) 

Five units of transmission pumps including one standby unit are installed in the pump house.  The 
four duty pumps have sufficient capacity when all are operated to transfer the total production ca-
pacity to Battali Hill reservoir.  However, at present, pumps are operated in low head and large 
discharge operation to cope with the increased water demand and restrictions caused by the connec-
tion with the Kalurghat System. 

3.1.3.2 Kalurghat Iron Removal Plant (KIRP) and Booster Pump Station 

(1) Treatment Facilities  

Kalurghat IRP and BPS have nominal capacity of 45,500 m3/d.  Ground water containing high concen-
tration of iron is pumped to the IRP from 41 tube wells, the majority of which are scattered in the MOD 
II area (only two wells are in the MOD I area).  Table 3.1.3 summarizes water quality examination re-
sults on concerned wells as the sources of KIRP. 

Aeration towers, sedimentation basins and filters are installed in the plant for iron removal.  Ground-
water is aerated by gravity sprinkling aeration towers for oxidization of iron and to disperse the volatile 
component, such as CO2.  Lime is dosed at the inlet of a sedimentation basin to raise pH.  Although a 
chlorine injection facility is provided at the aerators, it is not used at present.  Oxidized iron is removed 
in sedimentation basins and rapid sand filters.  Treated water flows into a clear water reservoir and is 
directly distributed by pumps.   

Additional filters with a capacity of 22,000 m3/d located adjacent to the southern edge of the clear water 
reservoir were constructed in 1987 under the Second Chittagong Water Supply Project.  The filters de-
signed to reduce the load on the existing filters as an alternative to increasing the capacity of the IRP 
treat water without the need for sedimentation.  The total treatment capacity of the IRP with the addi-
tion of the filters is 68,000 m3/d. 



Preparatory Survey on Chittagong Water Supply Improvement Project 
Final Report Vol. I Main Report 

 

3-9 

Table 3.1.3  Results of Water Quality Analysis of Existing Deep Wells for Kalurghat Plant 

No. Name of TW Sampling date 

Water Quality 

pH
Turbid-

ity 
(NTU)

Cl
(mg/l)

T-Fe 
(mg/l)

T-hardn
ess 

(mg/l)

Alkalinity 
(mg/l)

Mn 
(mg/l) 

No3 
(mg/l) 

TDS 
(mg/l)

1 No.1 TW Jan,01,2011 6.72 22 20 6.7 95 112 0.5 1.2 135
2 No.2 TW Jan,08,2011 6.68 18 20 5.6 92 110 0.4 1.0 130
3 No.3 TW Jan,15,2011 6.92 32 22 7.2 90 115 0.6 0.80 128